



March 3, 2017

## Test Report

Subject: Resistance to heat

Product: **Quantum Q-T280-xx**

Result: **Quantum Q-T280/Gloss level**, hardened in accordance with the TDS, has obtained the following results:

The test substances water, coffee and oil were heated in a metal vessel, which was then placed onto the sample boards for a duration of five seconds. At temperatures of 100°C, there were no visible changes of the coated surface.

Sincerely yours,

Andrea Krause  
QHSE Coordinator